
   

 Università degli Studi di Ferrara
 

 

DOTTORATO DI RICERCA IN  

"SCIENZE DELL’INGEGNERIA" 
 

CICLO XXIV 

 

 

 

COORDINATORE Prof. Stefano Trillo 

 

 

 

 

 

 

 

 

Environmental risk of pharmaceuticals in waters: 
Investigation on their occurrence and removal in 

conventional treatment plants. 
 

 

 

Settore Scientifico Disciplinare ICAR/03 

 

 

 

 

 

 

 Dottorando  Tutore 

 Dott. Al Aukidy Mustafa Prof. Verlicchi Paola 

  
 (firma) (firma) 

 

 

 

 

 

Anni 2009/2011 

 

 



 



   

 University of  Ferrara
 

 

Ph.D IN  

"SCIENCE OF ENGINEERING" 
 

 XXIV CYCLE 

 

 

 

COORDINATOR Prof. Stefano Trillo 

 

 

 

 

 

 

 

 

Environmental risk of pharmaceuticals in waters: 
[...]
Kasprzyk-Hordern et al., 2009; Maurer et al., 2007; Radjenovic et al., 2009; Roberts 
and Thomas, 2006; Rosal et al., 2010; Ternes, 1998; Ternes et al., 2003; Wick et al., 
2009 

Sotalol 272 C12H20N2O3S 6 Alder et al., 2010; Maurer et al., 2007; Radjenovic et al., 2009; Ternes et al., 2003; 
Vieno et al., 2007; Wick et al., 2009 

Timolol 316 C13H24N4O3S 1 Ternes, 1998 
Diuretics 

H 
Bendroflumethiazide 421 C15H14F3N3O4S2 1 Kasprzyk-Hordern et al., 2009 
Furosemide 331 C12H11ClN2O5S 3 Castiglioni et al., 2006; Kasprzyk-Hordern et al., 2009; Rosal et al., 2010 

Lipid regulators 
I 

Bezafibrate 362 C19H20ClNO4 15 Andreozzi et al., 2003; Castiglioni et al., 2006; Clara et al., 2004, 2005a, 2005b; 
Kasprzyk-Hordern et al., 2009; Kreuzinger et al., 2004; Lindqvist et al., 2005; 
Quintana et al., 2005; Radjenovic et al., 2007, 2009; Rosal et al., 2010; Stumpf et al., 
1999; Ternes, 1998; Vieno et al., 2005 

Clofibrate 243 C12H15ClO3 2 Andreozzi et al., 2003; Ternes, 1998 



Chapter 2: Background 

 

29 
 

Therapeutic class 
Pharmaceutical 

compound 
MW  

Chemical 
formula 

Number of 
papers 

References 

Clofibric acid 215 C10H11O3Cl 16 Andreozzi et al., 2003;Bendz et al., 2005; Bernhard et al., 2006; Kasprzyk-Hordern et 
al., 2009;Kimura et al., 2005, 2007; Lishman et al., 2006; Radjenovic et al., 
2007;Roberts and Thomas, 2006; Rosal et al., 2010;Stumpf et al., 1999; Tauxe-
Wuersch et al., 2005;Ternes, 1998; Ternes et al., 2003; Weigel et al., 2004; Zorita et 
al., 2009 

Etofibrate 364 C18H18ClNO5 1 Ternes, 1998 
Fenofibrate 361 C20H21ClO4 3 Andreozzi et al., 2003; Lishman et al., 2006;Ternes, 1998 
Fenofibric acid 319 C17H15ClO4 5 Muñoz et al., 2009; Rosal et al., 2010;Stumpf et al., 1999; Ternes, 1998; Ternes et 

al., 2003 
Gemfibrozil 250 C15H22O3 14 Andreozzi et al., 2003; Bendz et al., 2005; Khan and Ongerth, 2005;Kim et al., 2007; 

Lishman et al., 2006; Muñoz et al., 2009;Paxéus, 2004;Radjenovic et al., 2007, 
2009;Rosal et al., 2010; Snyder et al., 2006; Stumpf et al., 1999; Ternes, 1998;Yu et 
al., 2006 

Pravastatin 425 C23H36O7 4 Coetsier et al., 2009; Kasprzyk-Hordern et al., 2009; Radjenovic et al., 2007, 2009 
Simvastatin 419 C25H38O5 1 Kasprzyk-Hordern et al., 2009 

Psychiatric drugs 
J 

Amitriptyline 277 C20H23N 1 Kasprzyk-Hordern et al., 2009 
Carbamazepine 236 C15H12N2O 31 Andreozzi et al., 2003;Bendz et al., 2005; Bernhard et al., 2006; Castiglioni et al., 

2006; Clara et al., 2004, 2005a, 2005b; Conti et al., 2011; Coetsier et al 2009;Foster, 
2007; Gómez et al., 2007;Kasprzyk-Hordern et al., 2009; Khan and Ongerth, 2005; 
Choi et al., 2008; Kim et al., 2007;Kreuzinger et al., 2004; Muñoz et al., 2009; 
Nakada et al., 2006; Paxéus, 2004;Radjenovic et al., 2007, 2009; Reif et al., 2008; 
Rosal et al., 2010;Santos et al., 2007, 2009;Snyder et al., 2006; Suárez et al., 2005; 
Ternes, 1998;Ternes et al., 2003; Vieno et al., 2007; Wick et al, 2009 

Diazepam 285 C16H13ClN2O 6 Clara et al., 2005b;Kreuzinger et al., 2004; Reif et al., 2008;Suárez et al., 
2005;Ternes, 1998; Wick et al., 2009 

Fluoxetine 309 C17H18F3NO 8 Foster, 2007; Kim et al., 2007; Metcalfe et al., 2010; Muñoz et al., 2009; Radjenovic 
et al., 2009; Rosal et al., 2010; Snyder et al., 2006; Zorita et al., 2009 

Gabapentin 171 C9H17N1O2 2 Kasprzyk-Hordern et al., 2009; Yu et al., 2006 
Lorazepam 321 C15H10Cl2O2N2 1 Coetsier et al., 2009 
Norfluoxetine 295 C16H16F3NO 2 Metcalfe et al., 2010; Zorita et al., 2009 
Oxcarbazepine 252 C15H12N2O2 1 Conti et al., 2011  
Paroxetine 329 C19H20FNO3 2 Metcalfe et al., 2010; Radjenovic et al., 2007  
Valproic acid 144 C8H16O2 1 Yu et al., 2006 

Receptor 
antagonists 

Cimetidine 252 C10H16N6S 2 Choi et al., 2008; Kasprzyk-Hordern et al., 2009; 
Famotidine 337 C8H15N7O2S3 1 Radjenovic et al., 2009 



Chapter 2: Background 

 

30 
 

Therapeutic class 
Pharmaceutical 

compound 
MW  

Chemical 
formula 

Number of 
papers 

References 

K 
 

Loratadine 383 C22H23ClN2O2 1 Radjenovic et al., 2009 
Omeprazole  C17H19N3O3S 1 Rosal et al., 2010 
Ranitidine 314 C13H22N4O3S 6 Carucci et al., 2006; Castiglioni et al., 2006; Kasprzyk-Hordern et al., 2009; 

Radjenovic et al., 2007, 2009; Rosal et al., 2010 
Valsartan 436 C24H29N5O3 1 Kasprzyk-Hordern et al., 2009 

Hormones  
L 
 

Estradiol 272 C18H24O2 11 Andersen et al., 2003; Baronti et al., 2000; Carballa et al., 2004, 2005; Clara et al., 
2005a; Foster, 2007; Joss et al., 2004; Kim et al., 2007; Lishman et al., 2006; Ternes 
et al., 1999a; Zorita et al., 2009 

Estriol 288 C18H24O3 4 Baronti et al., 2000; Clara et al., 2005a;Kim et al, 2007; Nakada et al., 2006 
Estrone 270 C18H22O2 12 Andersen et al., 2003; Baronti et al., 2000; Carballa et al., 2004, 2005; Clara et al., 

2005a; Joss et al., 2004; Kim et al., 2007; Lishman et al., 2006; Nakada et al., 2006; 
Ternes et al., 1999a, 2003; Zorita et al., 2009  

Ethinylestradiol 296 C20H24O2 10 Andersen et al., 2003; Baronti et al., 2000; Clara et al., 2004, 2005a; Foster, 2007; 
Joss et al., 2004; Kim et al., 2007; Kreuzinger et al., 2004; Ternes et al., 1999; Zorita 
et al., 2009 

Beta-agonists  
M 
 

Clenbuterol 277 C12H18Cl2N2O 1 Ternes, 1998  
Fenoterol 303 C17H21NO4 1 Ternes, 1998 
Salbutamol 239 C13H21NO3 4 Castiglioni et al., 2006; Jones et al., 2007; Kasprzyk-Hordern et al., 2009; Ternes, 

1998 
Terbutaline 226 C12H19NO3 1 Ternes, 1998 

Antineoplastics  
N 
 

Cyclophosphamide 261 C7H15Cl2N2O2P 1 Ternes, 1998 
Ifosfamide 261 C7H15Cl2N2O2P 3 Coetsier et al., 2009; Kümmerer et al., 1997; Ternes, 1998 
Tamoxifen 372 C26H29NO 2 Coetsier et al., 2009; Roberts and Thomas, 2006 

Topical products  
O 

Crotamitron 203 C13H17NO 1 
Nakada et al., 2006 

Antiseptics 
P 

Triclosan 290 C12H7Cl3O2 13 Foster, 2007; Gómez et al., 2007; Kim et al., 2007; McAvoy et al., 2002; Muñoz et 
al., 2009; Nakada et al., 2006; Paxéus, 2004; Rosal et al., 2010; Ruel et al., 2010; 
Snyder et al., 2006; Thomas and Foster, 2005; Weigel et al., 2004; Yu et al., 2006 

Contrast media 
Q 

Iopromide 791 C18H24I3N3O8 5 Batt et al., 2006; Carballa et al., 2004; Clara et al., 2005b; Kim et al., 2007; 
Kreuzinger et al., 2004 



Chapter 2: Background 

 

31 
 

Collected data report the pharmaceutical concentrations in raw urban wastewaters 

and in the corresponding treated biological effluent, as well as the global removal 

efficiencies achieved after the secondary treatment. The urban wastewater considered 

includes both the effluent produced by domestic users and that from (small) industrial 

activities, which, according to the local regulation, may be discharged into the public sewer 

network and conveyed to the municipal WWTP.  

Experimental investigations were carried out at different times of the year, and the 

overall data therefore covers periods characterized by higher and lower PhC consumption, 

enabling this study to provide a balanced overview, bolstered by taking into account the 

different consumption habits in the different countries worldwide. 

 

2.8.3 Quality assurance of literature data  

As reported by the EC Technical Guidance Document on risk assessment (EC, 2003) 

and as remarked by many Authors (among them Liebig et al., 2006; Ternes and Joss, 

2006), it is vital that the quality of literature data is assured. For this reason, to be included 

in the present study, references had to feature a description of the analytical methodology 

used for the assessment of measured concentrations and the quality assurance program 

adopted for sampling, analysis and elaboration. In particular, they provide the following 

information: list of analytes, solvents and chemicals used; details of sampling, transport 

and storage in addition to sample volume; analytical methods adopted, including pH 

adjustment, filtration and filter material, extraction and solvent evaporation techniques; 

derivatization and detection method; surrogate and/or instrumental standards used; 

methods and limits of quantification, recovery measurements, procedural and instrumental 

blanks used; sampling conditions, location, frequency and period and compartment 

characteristics.



Chapter 2: Background 

 

32 
 

Table 2.3 Main characteristics of the treatment plants and monitoring campaigns included 
in the litereature review. 

 References  Details of treatment plants and experimental investigations  

1 Alder et al., 

2010 

24-h flow-proportional composite samples were taken at the influent and effluent of a conventional 

WWTP of Niederglatt, Switzerland (33 000 inhabitants, 16800 m3/d) and processed for four beta-

blockers: atenolol, metoprolol, propanolol and sotalol. The plant includes nitrification-

denitrification stages. Collected data refer to influent and effluent concentrations, average removal 

rates as well as average mass loads for each of the selected compounds. 

2 Andersen et 

al., 2003 

 

 

24-h flow-proportional composite samples were taken at the influent and effluent of a conventional 

WWTP in Wiesbaden, Germany (300 000 population equivalent, pe) and processed for three 

oestrogens (n = 2). The plant includes pretreatments (screening, aerated grit removal), primary 

clarification and activated sludge systems for biological and chemical phosphate removal, 

denitrification and nitrification. SRT is roughly 11-13 d. 

3 Andreozzi et 

al., 2003 

 

 

Grab samples and 24-h composite samples were taken between February and March 2001 at the 

inlet and outlet of the secondary treatment step of five CAS systems, treating domestic and 

industrial wastewaters, in different countries (Greece, Italy and Sweden). They serve populations 

ranging from 6000 to 900 000 inhabitants. All plants featured a primary settling phase and one a 

chemical phosphorus removal step. 26 PhCs were investigated. 

4 Baronti et 

al., 2000 

 

24-h composite samples of the influent and secondary effluent of six CAS systems in the area of 

Rome, Italy, were collected once a month over five months (n = 5) and processed for four 

oestrogens. The plants have flow rates ranging between 10 000 and 734 000 m3/d and HRT in the 

range 12-14 h. They serve populations ranging between 40 000 and 1 200 000 inhabitants. 

5 Batt et al., 

2006 

 

 

24-h flow-proportional composite samples were taken at the inlet and the outlet of the WWTP 

located in Amherst, NY. Samples were collected once a week for three consecutive weeks (n=3), in 

2006, and processed for iopromide and trimethoprim. The plant includes a primary clarifier and a 

two-stage secondary biological process (slurry system). Stage 1 is a CAS for substrate removal with 

HRT 1 h and SRT 6 d . Stage 2 is a CAS designed for nitrogen removal with HRT 2 h and SRT 49 

d. 

6 Baumgarten 

et al., 2007 

An investigation was carried out on an MBR pilot plant in order to evaluate the removal efficiencies 

of target pharmaceuticals during MBR treatment as well as to compare them with those obtained 

with simultaneously addition in the bioreactor of powdered activated carbon (PAC). Average 

elimination efficiencies are provided for some common antibiotics (in particular ciprofloxacin and 

enrofloxacin). 

7 Bendz et al., 

2005 

24-h flow-proportional and composite samples were taken at the inlet and secondary effluent of the 

Kallby WWTP (Sweden) in October 2002 (n = 1) and processed for 14 PhCs. 

8 Bernhard et 

al., 2006 

 

 

The investigation carried out at the WWTP of Wiesbaden, Germany, receiving domestic (90 %) and 

industrial (10 %) wastewater, with a capacity equal to 282 000 pe. The plant consists of a grit 

removal tank, a clarification tank, a CAS for carbon and nitrogen removal (HRT = 22 h), a final 

clarification tank and microscreen. Moreover, a pilot submerged-MBR equipped with 

microfiltration membranes (pore size 0.4 µm) was installed and fed with preclarified water (HRT = 

7-10 h). 

24-h composite water samples (n = 10-11) were taken at the influent, the MBR permeate and the 

WWTP effluent between July 2004 and March 2005. Average removal rates for the two 



Chapter 2: Background 

 

33 
 

 References  Details of treatment plants and experimental investigations  

investigated systems were provided for 4 PhCs (diclofenac, ibuprofen, clofibric acid and 

carbamazepine). In addition, the concentrations of diclofenac are also provided at the three 

sampling points . 

9 Brown et al., 

2006 

48-h composite samples from the urban influent and the secondary effluent of the Albuquerque 

WWTP in New Mexico were taken and processed for 3 PhCs. 

10 Carballa et 

al., 2004 

 

 

24-h composite samples were taken at the inlet and outlet of Galicia municipal WWTP (Spain) in 

October 2001, and in January and April 2002, and analysed for 6 PhCs. The plant has a capacity of 

100 000 p.e. and consists of  preliminary treatments (coarse and fine screening and aerated 

chambers for grit and fat removal), primary sedimentation and CAS (HRT 24 h). 

11 Carballa et 

al., 2005 

 

 

24-h composite samples were taken at the influent and secondary effluent of the WWTP in Galicia 

(Spain, 100 000 inhabitants) in October 2001, January 2002, April 2002 and June 2002 and 

processed for five PhCs. The plant consists of preliminary treatment (fine screening, aerated 

chambre for grit and fat removal), primary sedimentation and CAS (mixed reactors followed by 

sedimentation tank). Average removal rates are provided for the selected compounds.  

12 Carucci et 

al., 2006 

 

The investigation refers to a 2-L lab-scale SBR, working through six 4-h cycles each day,  SRT 8-

14 d, using the activated sludge system coming from  municipal WWTP as inoculum and municipal 

wastewater as feed. Average removal rates are provided for ranitidine and atenolol. 

13 Castiglioni 

et al., 2006 

 

 

Six Italian large WWTPs were monitored for 16 PhCs during Winter (January-March 2004) and 

Summer (June-September 2004). All investigated plants are equipped with pre-treatments, primary 

sedimentation and CAS. 24-h composite samples were collected at the inlet and the outlet of each 

plant, and their average removal rates are provided. 

14 Choi et al., 

2008 

Grab samples (n = 3) were taken between April and August 2005 at the influent and secondary 

effluent of four large municipal WWTPs within Seoul city boundary (Korea) and analysed for 9 

PhCs.  

15 Clara et al., 

2004 

 

24-h composite samples were taken at the influent and the effluent of a CAS system in the South 

East of Austria (7000 pe, SRT 52-237 d) and in a pilot MBR (10-56 d, ultrafiltration membranes) 

during three monthly experimental campaigns in 2002. They were processed for 5 PhCs. 

16 Clara et al., 

2005a 

 

 

24-h composite samples of influent and the secondary effluent of four full-scale CAS plants (SRTs: 

2 d, 19 d, 48 d and 42 d) and a pilot MBR plant (SRT: 22-82) in Austria. Corresponding design 

capacities are 2.5 106 pe, 167 103 pe, 135 103 pe, 6 103 pe, and 50 pe. Mean average concentrations 

were provided for 8 PhCs.  

17 Clara et al., 

2005b 

 

 

Three urban CAS WWTPs and one pilot MBR plant, equipped with ultrafiltration membranes, were 

monitored in the South East of Austria. 24-h composite samples were taken at the inlet and outlet of 

each plant and analysed for 8 PhCs. The corresponding SRTs are: 52-114 d (CAS 1), 2 d (CAS 2) 

and 46 (CAS 3) and 10-55 d (MBR).  

18 Coetsier et 

al., 2009 

 

24-h averaged flow-proportional samples were collected (n=8) between June 2007 and February 

2008 at the effluent of the WWTP of Alès in France (90 000 pe). The plant consists of a CAS 

system with extended aeration and simultaneous phosphorus precipitation.  

19 Conti et al., 

2011 

24-h flow-proportional samples were taken at the inlet of the large conventional WWTP in Pavia, 

Italy (160 000 inhabitants, HRT = 4 h) and processed for carbamazepine and oxcarbamazepine.  

20 Costanzo et Samples were taken (n = 2) at the influent and effluent of a CAS in Brisbane (Australia) and 



Chapter 2: Background 

 

34 
 

 References  Details of treatment plants and experimental investigations  

al., 2005 processed for three antibiotics (ciprofloxacin, norfloxacin and cephalexin). 

21 Foster 2007 

 

 

Grab samples were taken at the raw influent and secondary effluent of the municipal WWTP of San 

Marco, Texas (USA) during periods of normal operation from October 2006 to March 2007. The 

plant includes preliminary treatments (screening, degritting), primary clarification and CAS. 

Average concentrations and variability ranges were provided for 10 PhCs.  

22 García-

Galán et al., 

2011 

Collected data refer to the removal efficiencies observed for selected sulphonamide antibiotics in 

three municipal wastewater treatment plants in Spain, along the Ebro river basin. The three WWTPs 

consist of primary treatments followed by a conventional activated sludge system. HRT and SRT 

were respectively 10 h and 4 d for the first plant, 10 h and 6 d for the second one, 24-46 h and 19 d 

for the third one. 

23 Ghosh et al., 

2009 

 

 

Samples were collected at the influent and secondary effluent of four medium–large capacity CAS 

systems in Japan (flow rate: 576 000 m3/d, 9500 m3/d, 50 000 m3/d, 57 000 m3/d; SRT: 16-19 d, 13 

d, 17 d, 14-18 d and HRT: 9.5-12 h, 14 h, 11 h, 2.8-5.5 h). Average influent concentrations and 

average removal rates are reported for 11 antibiotics.  

24 Göbel et al., 

2005 

 

 

24-h composite samples were taken at the influent and effluent of two conventional municipal 

WWTPs in Switzerland (55 0000 pe and 80 000 pe) and processed for 7 antibiotics between March 

2002 and November 2003. The plants consist of preliminary treatments (screening and aerated 

gritting), primary clarification and nitrification-denitrification steps.  

25 Göbel et al., 

2007 

 

 

Two full-scale CAS systems (55 000 pe, HRT =15 h, SRT =10-12 d; and 80 000 pe, HRT = 31 h 

and SRT = 21-25 d, respectively) and one pilot MBR (100 pe, SRT = 16-80 d) were investigated in 

Switzerland in order to compare their capacity to remove 7 selected antibiotics. CASs include 

denitrification and nitrification tanks, and the MBR consists of a cascade of stirred anaerobic, 

anoxic, aerobic compartments. 

24-h flow-proportional composite samples were taken three times at each sampling point in each of 

the three experimental campaigns (March 2002, February 2003 and November 2003, n= 9). Only 

percentage removal rates are provided. 

26 Golet et al., 

2003 

 

 

24-h flow-proportional composite water samples were taken at the influent and secondary effluent 

of the largest urban WWTP in Zurich (600 000 pe), Switzerland and analysed for 2 antibiotics, 

ciprofloxacin and norfloxacin (n = 7), in October 2000. The plant consists of pretreatments 

(screening, gritting and primary clarification) and CAS steps (predenitrification-nitrification-

secondary clarifier; HRT = 20 h and SRT = 11 d). 

27 Gómez et 

al., 2007 

 

The inlet and the outlet of the municipal CAS system in Almeria (Spain, 62 000 inhabitants) were 

monitored during July 2003 and April 2004. Ten 24-h composite water samples and 12 discrete 

samples (monthly) were analysed for 7 PhCs.  

28 Gulkowska 

et al., 2008 

 

Grab samples at the inlet and secondary effluent of two large CAS systems in Hong Kong operating 

at different HRTs (16 h and 21 h) but the same SRT (20 d) were processed for 7 antibiotics in 

December 2006. 

29 Jones et al., 

2007 

 

 

Grab samples were taken every 6 hours at the inlet and outlet of a municipal CAS plant (150 000 

pe) in southern England during the four dry investigation days in June 2004. The plant consists of 

preliminary treatments (screening, gritting), primary clarification and biological treatment 

(nitrification-denitrification), operating at a SRT of 13 d and HRT of 13.5 h. Average removal rates 

are provided for 4 selected PhCs (ibuprofen, acetaminophen, salbutamol and mefenamic acid).  